NIRRT &

= og =) of

Instruction Manual

www. hpiracing.com www.hpiracing.co.jp

HPI Racing USA HPI Japan HPI Europe
15321 Barranca Parkway 3-22-20 Takaoka-Kita Hamamatsu Units 1-3 Queens Drive, Swadlincote,
Irvine, CA 92618 USA Shizuoka, Japan

Derbyshire, DE11 OEG, England
(949) 753-1099 053-439-0833 (44) 01283 229400




Tools and Equipment ETETICHUERTIE, RCHE

Thank you for selecting this HPI racing truck! This kit is designed to be easy to build and uses top quality parts for durability and

performance. The instruction manual you are reading was designed to be easy to follow yet thorough in its explanations. HPI Racing

wants you to enjoy both building and driving your new racing truck. If you come across any problems or need some help getting through

a step, give us a call and we will do our very best to help you. You can also contact us on the internet at www.hpiracing.com.
COERHPIL—Y Y IRBEBBLITTAZZLTHERSCZNET, CORBE Y TOAUT DEBREREL), MUECEMHITOIL, BHHD

NA UNIVIRFERIDERDRICEEI SN TNEY,

COREBIL, MLBEDTICEHBEICHBII TTRIDRICBZ DI SR, RIRTD SR FFEFENBRBELTHOIINT,
R<HAATHSRUNSIIYSAIDERI—RLUTTFEL),

FAEBHPIL—Y Y ITIR, ESEDIRUBRBESSADE, MHUTIBORUHSER > TRAELVER>TNET, Fv ~OMBIITOSET, FBZ
ROBOELUES, ESBREEICBIETHRMNESHETS.

Included: Fv rCA>DTVWSDIR
| Z904 2.0mm Allen Wrench
NALYF
|
6151 Shock Oil (50 wt.)
el Z162  Heavy Weight Grease (Gear Diff) —————~
TUR (FPTIR) 2903 2.5mm Allen Wrench
NBUYF
MIP
[ Lube ]
72013d  .050" Allen Wrench
s
MIP Lube liad e
IR (FES/14TV+ D +A) B
MIP ;
"’————‘
72015 MIP Thread lock 2950 Cross Wrench (Small) 2960 Turnbuckle Wrench
RIY0v I =TO0RLVF B—=YINy DI IF

BIICARI S8R

TSRARSAN—K

#2 Philips Screwdriver 1:1 RIX >"” \ “

1x80 e f A
#1 Philips Screwdriver » —_— 5
TS 2RESA )= 1:1 BRIK —> B ]
Hobby Knife
RE=F—12 |
Glow Plug._v;lvrench(amm) Side Cutters Round Scissors Needle Nosed Pliers
J0-T3500VF = mTr+—Av A SIANRYF

NI=

ETRIURRDER

Build this kit in an area out of reach from children. Tools, parts, and liquids can be dangerous!

Use removable thread lock wherever metal screws go into metal, especially on engine mounts and engine pilot shafts.
Follow the operating instructions for the radio equipment at all times.

Turn on the radio system and test its operation before installing it in your model.

Keep the wheels of the car off of the ground when checking the operation of the radio equipment.

Always turn off the radio system when not using the car.

1) BB TIRBUCESEBBNTTE,

2) B, ACHOP, IMBREDEL TRESERNTTS).

3) BEEOBBSHMPE, BVESMOBRVATESEIMICLU T, BERSBRVRICEELE U D.
HIHEBEIL &S,

4) EOMBUTPRNSBEFHOZEIC, B, TR, BR, BEAREF T VBME. BOBRVERICUTRS.

5) XIBH, SEWIIAT ZOHBJIC LD > THRSMICL TR,

6) BEF T v IITIRE. YTERZLITTHA PEMBLSHMLUTITIRICLUTRE. WERDEDHLT
BORFHERCSBVRISTFRUTTEL,

7) ETHHSTRIER, RERORC vFEYD, NyFU—DIRDI—-ZR@TL, NyTU—EBNDSHRNTREZT.

8) Ny T —DREDZOMODIBZNSICONTIL, BFZOHRBEICEETNT, BIEETOTFE,

9) BRI —FDOY3— FREBRVRITERLUTTRE,

ISURS R

A= 2 I



Equipment Needed 5iiCc&EE L \RDHIEL D

Fuel and Glow Igniter (HPI #9067 Fuel —
You will need glow fuel (specifically designed for model Bottle Shown)

car engines) and a glow plug igniter to start the engine.

JO—5%% :

T4 FOMTEETESEILEHICIE. JO—BEOYUETY, SIOTO—RED ‘,

ME—Y 3T TRITSNTNIIDT, BULHRBEERBLRDIEEL).

. IVIVEBBICTS

TJe—9-D"W&ETT,

Glow Fuel Fuel Bottle Glojw_ Plt;g Igniter  Super Glue Thread Lock
>

JO-8  Ja-IRYT Je-5— HmrmER @ RIYOvIH
Radio Control System Engine
You will need a 2-channel radio system with The Nitro RS4 Racer 2 requires a
two servos, an external receiver battery pack .12 size glow fuel engine. HPI .15

and an ON/OFF switch.

engines can also be used.

TORYRT A (FREEE =
T4 FOMTEEGTEEIEHICE. 2F v URIL2Y—ROTOR N—BIO—-I VIV 1 291 ZXHPI12/15

JATLNYRTY, LD
RU, ZY/AI7R19FD

Make sure the servo size is as shown.
o Y—MEI THROTEOMEBHBL T RS,

46~51mm

0os 12A5"(7§E'J JTIWARI—-H—-IEL
Transmitter IVIVIRRI—E—Ry DADUETY
~ X{SH (1905 Nitro Star Pro 12R SC Shown)
74 FORS—12RSC

Battery Pack
NyFU=NvD

1 SR FORICRERABNY T U—/NvD
HNEMOUETT, [

2-1/16"~2-1/4" [ s SLalH

O
O lob

| \/ On/Off Switch
f A/ AT F

Receiver Servos
2R

Y-m

all remote controlled models. Extra attention is called for when operating any glow fuel powered model.

C To prevent any serious personal injury andlor damage to property, please be responsible when operating

These models can exceed speeds of 31 mph (50km/h) and use highly poisonous and flammable fuels.
Choose the right place to operate your RIC model.

5

spect

Do not run on public streets or highways. This could cause serious

accidents, personal injuries, and/or property damage.

Never run R/C models near people or animals.

To avoid injury, do not run in confined spaces.

Do not run where loud noises can disturb others, such as hospitals and residential areas.
Never run indoors. There is a high risk of fire and/or damage.

your model before operation

Make sure that all screws and nuts are properly tightened. It is also a good idea to use removable
thread lock wherever metal screws go into metal, especially for engine mounts and the engine pilot shaft.
Always use fresh batteries for your transmitter and for your receiver to avoid losing control of the model.
Always test the brakes and the throttle before starting your engine to avoid losing control of the model.
Make sure the air filter is clean and oiled. Never run your engine without an air filter.

Your engine can be seriously damaged if dirt and debris get inside the engine.

Make sure no one else is using the same radio frequency as you are using.

Heat, Fire, and Fuel Safety

Never use gasoline in a glow model engine. Use glow fuel specifically designed for car engines.
Using non-approved fuels in your engine can cause an explosion.

Do not run near open flames or smoke while running your model or while handling fuel.

Always store fuel in a well ventilated place, away from heating devices, open flames, direct sunlight,
or batteries. Keep glow fuel away from children.

Be aware that some parts will be hot after operation. Do not touch the exhaust or the engine until they
have cooled. These parts may reach 275 degrees during operation!

Glow fuel is flammable and poisonous. Always read the warning label for safety information.
Glow fuel powered model engines emit poisonous vapors and gasses. These vapors irritate
eyes and can be highly dangerous to you health. We recommend wearing rubber or vinyl
gloves to avoid direct contact with glow fuel. Also, be aware of spilled or leaking fuel. Fuel
leaks can cause fires or explosions.




Parts Size Reference IN—VEYK

6122  Body Pin (Medium)
2FwIEY

O

6125 Washer 4.8 x 14mm

Dyde—
1 1
6282  Shaft 3 x 42mm

Y2Y%2I+

6284  Shaft 3 x 30mm
YRI¥I

W

6788  Spring 13 x 57 x 1.1mm x 9 Blue
RTIVT (T=)

6796  Spring 13 x 70 x 1.1mm Black
27007 (R

6816  Silicone O-Ring S10
YYavo-uvy

6819  Silicon O-Ring P-3 (Red)
YYav0o-UVT P-3

6823  Silicon O-Ring 4.5 x 6.6mm (Red)
¥YaYvo-IvT

X =

6872  Shock Shaft 3 x 46.5mm
YavoyeIk

=2 =]

6876  Shock Shaft 3 x 54.5mm
PEPFPA A

72001 Pilot Shaft 4 x 30mm Black
AL =P 4 € )

72013a Cross Pin
=

72013b Coupling
RyTIVT

1]
72013c Set Screw 4-40
Ly brR2Ua—

—

72100 Shock Cap 12 x 0.8 mm
VEPYES )

72072 Dogbone 6 x 83mm Gray
RAITI%I b+

H?@g

72107 Cup Joint 5x 10 x 16mm
NwITVaAvkr

e ———

72144 Brake Rod M2 x 80mm Black
JU—F0vE

72148a Brake Plate
Ju—=-FJIu—-F

72148b Brake Cam Shaft
Tu=FHDLY»DI+

D -

72157a Arm Brace Front 3 x 42mm Silver
P=LTUL-R 2J0VhE

o~ T R
- 4 -

72157b Arm Brace Rear 3 x 42mm Silver
P—LTU—2R UP

72171a Rear Arm Brace B Purple
Y¥7—L7L—R B

[ — T

72171b Shaft 3 x 28mm
Y2Uv»D

72171c Shaft 3 x 47Tmm
Y2V

72231 Center Shaft 11 x 55mm
‘Y- vI+

72234a TC Clutch Gear Hub 9 x 33mm
TC O3y FFvPNT

|
\¥/

72234b C-Clip 13mm
C —DDU w7

Y LET, 2/



Parts Size Reference

72235 TC Clutch Hub 5 x 33mm
TC OSyFNT

72236b Spacer 5 x 10 x 2.5mm
AR=Y—

IN—=YRIK

&=

80816 MIP CVD Bone (Shiny)
=

80817 Front CVD Axle
PO

80818 Rear CVD Axle
PO 2\

v e——

93317 Turnbuckle 4-40 x 34mm
/= I\w DL

A071  Turnbuckle 4-40 x 61mm
B=I\w DI

A133 Ball 3 x 5.8 x 6mm Black
L (B

\—)

A182 Spring 6 x 11 x 1.4mm
27929

=

A225 Traction Control Washer (Yellow)

TCOvIv— (@B

=

A249 Ball M2 x 3.8 x 4.5mm
m=Ju

A396b Saver Spring 14mm
=-N=-2TV7

H?@g

N

Prinionm

A431b TP. Button Head Screw M2 x 10mm

TREVEITRY

Ad431c Washer 5x 7 x 0.2mm
DyYe—

%
\\
\

J

A431d Washer 10 x 12 x 0.2mm
DyYv—

A553 Dogbone 6 x 57mm Black
RAUTI9 T+ (B

A558  Diff Shaft Black
e A A D))

A559 Gear Shaft 5 x 37mm
FryeI b

)

A804a Collet 7 x 5mm (Brass)
avyk (&8

A804b Washer 7 x 12 x 0.8mm Black
DyYe—

A805 Pilot Shaft M5

AG = B3 o2 v o

A838 Flange Pipe 3 x 4.5 x 5.5mm
25VINAT

A844  Fiber Brake Disk

TU=FF12D
QM
e ¢
=9 =
2N :

(
L

A850a Diff Bevel Gear 13T
ARIFP—

~ -
o, ol

AN
A850b Diff Bevel Gear 10T
ARAR)LFP—

S

A850c Shaft 3 x 22mm
Y9Ik

IN/TR Bl

=R



Parts Size Reference

A850d Washer 7 x 15 x 0.2mm

uYe—

2
‘SA’,} i
%«‘*" ==

=
A855a Final Gear 13 Tooth
2P1TIFY

WA L

N

A855b Final Gear 38 Tooth
TPAFILFY

!

!

A863 Engine Mount
IVIINIOVE

C__D

A875 Exhaust Gasket
IFJ-2ZAMIRT Y+

N e e e T e e e T e e Tl ¥

A885b Racing Clutch Spring
D5wF ATV

j, —

A896 Throttle Linkage
Y5 —-y0vk

A949  Silicone Tube 12 x 18 x 30mm
YYIYFa-7

B022 Ball Bearing 5 x11 x 4mm
~PIVT

B030 Ball Bearing 10 x 15 x 4mm
RPUVT
| p—

R
e
"

B046 Clutch Needle Bearing 5 x 8mm
DSYFI—=RILRPIIYT

B072 Metal Bushing 5 x 11 x 4mm
ABI

H.ﬁ?@%

N=YRIK

Z125 Ball Cup
R=LFvvT

Z136  Ball End 4-40 (Black)
R=JL(R)

T

Z214  Button Head Screw M3 x 8mm Silver
FRRY

N

42  E Clip E2 (Silver)
ELUVY (R8)

Z251  Spring Pin 1.5 x 8mm
R2TUDTEY

Z264 Pin2x10mm
24

| B

N

82  Step Screw M3 x 14mm
FTRRFYT RS

I:

N

509 Button Head Screw M3 x 30mm
FTRRY

T

Z517 Binder Head Screw M3 x 8mm
NAYERY

if

Z526  Flat Head Screw M3 x 8mm
YIS5RY

I

N

543 Cap Head Screw M3 x 10mm
FrvT RY

T

N

561 TP. Flanged Screw M3 x 10mm
BYEITISVIRY

T

2

TP. Binder Head Screw M3 x 12mm
NI RIYEIT Y

|

N

569 TP. Binder Head Screw M3 x 15mm
NAYERYEYT R

I

Z578  TP. Flat Head Screw M3 x 12mm
$5 SvEYT RY

f

N

581 TP. Flat Head Screw M3 x 18mm
Y3 OvEYT Y

N

653  Nut M3
FTyk

Flange Lock Nut M4
2597140V F vk

O Q

Z694 Washer M5 x 10 x 0.5mm
Dy o=
Z721  Set Screw M4 x 4mm

ey hrRIYa-



Plastic Parts TS5RAFvDIN—Y
A346

A401

A431ax2 A473 x 2 A544 | A546 x 2
Not used/

in this kit

SR
1=y

6818 x2
&

Not used
in this kit
Not used
;Efgm\ in this kit
e 2192430

1=y

Not used Shown actual size BRIX

in this kit

A396a Saver Spring
=N=2TUVT

A -

A885a Racing Clutch Shoe
0 e L b e

x3

Z125 Ball Cups
R—IFryT 1 . 1
-

YL 2 T7ET
7 [ PZ =Y




OPEN BHG A

RGN ZERBLET,
"
\&/'
6823  Silicon O-Ring 4.5 x 6.6mm (Red)
YYaIVo-IVT
[
A431b TP. Button Head Screw M2 x 10mm
FREYEIIRY
A431c Washer 5x 7 x 0.2mm
DyIvy—

;;*

A431d gasher 10x 12 x 0.2mm

Y-

A558

Diff Shaft Black
FIVvIH (B

A559 Gear Shaft 5 x 37mm

Fryeok
Y
S,

A850a Diff Bevel Gear 13T
RRN)FP—
My -
ePrES

ﬁ’l’ v N
A850b Diff Bevel Gear 10T
RRIVFP—

rVUA R

A850c Shaft 3 x 22mm
 YvIE
{

e

A850d Washer 7 x 15 x 0.2mm
Dy

4
C: 8 O
~ - | &

> —— J )
‘4&* S 9
A855a Final Gear 13 Tooth

2P FIFP

A855b Final Gear 38 Tooth
2P FIFP

B022 Ball Bearing 5 x11 x 4mm

RPIIT

Ball Beaa_ring 10 x 15 x 4mm

RPUY

2242  E Clip E2 (Silver)
EUVY (8]RE)

Z136  Ball End 4-40 (Black)
R—IL(R)

Z578  TP. Flat Head Screw M3 x 12mm

U3 SvEVT RY

H-ﬁ?_@z@

x8

x2

x4

x4

x2

x4

x4

x2

x4

x2

x4

x4

Build Two
2DENET

Apply a light coat of grease.

° BT RERITET,

K A431c

\@\@\ 2162
B022 R

(SRR, 97242
A855a

Build Two
2DEDET
2162 A850b,
Assocﬁ/%‘
S
IN"/
A850b  * ) 7242

2162

%ﬁﬁ“@

Build Two
2DEDFET ‘/"t%’:" >

/ i@f\im

. “\\ > 78030

A431d

* Use if needed to reduce play between components.
DDy Y v—RBAFEBSUILVWEBES. MEICHUC TERULTTIEL,

(T 2T

(NPT




72157b

2242

72171a

Note direction of arms!
*Y2AP—LAOREITER !

(XX =~

78\

Z581  TP.FlatHead Screw M3 x 18mm x4 l

Y5 SvEYT XY

72157b Arm Brace Rear 3 x 42mm Silver  x 1

o S

P=LTU

c AT
0 /5P \ (o)}
= }
o _. \ _ W/
8\
s Jﬁ.
[~} L
z@ &L
e
| — ~ - = o
J x - X x * x
| :
&
2 £ -
g £ x
3 ] o
PB ..u M
o sa o Py
8 £ > @ 3
sl ||l € 2 _ S Bn
o ~ o@ o s\
n b ~8 2 %K
ml_a “_J o= a ﬂ o)
& " -
s (52 &3 Rl B
v 2 -
= |[|&s  wd £% En
© O
~ ~ o~ 3 -
- - - =] ©Q
& HE ) R g



A071  Turnbuckle 4-40 x 61mm
/=YXy D)

Z125 Ball Cup
R=ILFvvT

I

72001 Pilot Shaft 4 x 30mm Black
10y byeI (B

i

Z136  Ball End 4-40 (Black)
R—IL(R)

|

Z282  Step Screw M3 x 14mm
TRRAFYTRY

| —

Z526  Flat Head Screw M3 x 8mm
YISRY

Z136  Ball End 4-40 (Black)
R—IL(R)

Z578  TP.Flat Head Screw M3 x 12mm
Y5 vy T Y

Z581  TP.Flat Head Screw M3 x 18mm
Y35 SvEvT RY

—ar—=p

x2

x4

x2

x4

Z960

o

82mm

3-7132"

Use for step
RONR-ITEALEY.

10




6282  Shaft 3 x 42mm x 2
YRY% T+

72157a Arm Brace Front 3 x 42mm Silver x 1
P-LTL-X JDVE

Z242  E Clip E2 (Silver) x4
EUVY (88)

Z578  TP.Flat Head Screw M3 x 12mm  x 2
¥5 SvEVT RY

Z581  TP.Flat Head Screw M3 x 18mm x 4
Y3 SvEVT R

72013a Cross Pin x2
o)

V

Front MIP CVD Assembly (Build Two)

20VFOMPCVD Z2 2y HMEDET.

72013b Coupling x2
NyITIVT

72013c Set Screw 4-40 x2
ey hrROYa—

80816 MIP CVD Bone (Shiny) x2
R=>

80817 Front CVD Axle x 2
PO

HIK);“:@%

11

72013a

72013d

NITR R e

IR et



OPEN BHG B
B REBALET,

A838

Flange Pipe 3 x 4.5 x 5.5mm
2SI« T

B022 Ball Bearing 5 x11 x 4mm
RPUVY

\\&—’f’
B030 Ball JBe:-)jring 10 x 15 x 4mm

RPUY

2136  Ball End 4-40 (Black)
L(R)

R—)

2543 Cap Head Screw M3 x 10mm
FrvT RY

A071  Turnbuckle 4-40 x 61mm
D=2\ DI

Z125 Ball Cup x8
R=FrvT

72171b Shaft 3 x 28mm x 2
Y2Y9T+

Z242  E Clip E2 (Silver) x4
EUVYT (8E)

HIK)?@@

EN 76mm

R ¥ |

T x4 vstsosPp

Z960 2125

2162

\ 5 2162

e o
)

2242
N
YLELLZT, Z /e
12 (=Y



Rear MIP CVD Assembly (Build Two)

UPOMPCVWD Z2 2y MEDET,

72013a Cross Pin x2
| o)

- 72013d

72013b Coupling x2 72013d
NyFIuvI

L]

72013c Set Screw 4-40 x2 A

J'L €ty hROYa—-
‘ ’ 72013c
- p

Y .

80816 MIP CVD Bone (Shiny) x2
R—

80818 Rear CVD Axle x2 é %%
PO

NP

[u s ¥

¢ * Use if needed to reduce play between components.
6284  Shaft 3 x 30mm x2 HDDy Y v—[3TFERSULBEE, BBICHUTEALTTREL,

YRAY9I
Ad431c Washer 5 x 7 x 0.2mm x 2
Duie—

B022 Ball Bearing 5 x11 x 4mm x4 A~
RPYVT ~
7136 B g
all End 4-40 (Black) x2 \
R—IL(8) \
2242  E Clip E2 (Silver) x4
EUYVY (81)

2162

=y 1 =



I

Z581  TP.Flat Head Screw M3 x 18mm x4
v35 SvEYT XY

1]

72107 Cup Joint 5x 10 x 16mm x2
NwITI31Uk
A347@
72231 Center Shaft 11 x 55mm x1
L2k D o

72234a TC Clutch Gear Hub 9 x 33mm x1
TC O3 vyFFvNT

72234b C-Cl;p 13mm x1
C—oUw7T
72235 TC Clutch Hub 5 x 33mm x1
TCOSyFNT 1
=]
=
(c | = s
= e = &
=] s E
m B g © %
S S - = S| E
— S = zs81
72236a Nut M6 x .75 x 6mm x1 foas)
Fvhk
. w
(@ N
72236b Spacer 5x 10 x 2.5mm x1
AR—=Y—
76822 Spur Gear 52 Tooth x1
2N=Fp—- 52T
A182 Spring 6 x 11 x 1.4mm x1
2TUIT

A225 Traction Control Washer (Yellow) x1
TCOvYv— (B

B072 Metal Bushing 5 x 11 x 4mm x1
X8

Apply removable
thread lock.

RYOvIRENTEY. )
\ 2721
;

B030 Ball Bearing 10 x 15 x 4mm x2
RPIVYT

—
Z251  Spring Pin 1.5 x 8mm x1
RAINIEY
Apply removable l/
thread lock.
Z694 Washer M5 x 10 x 0.5mm x1 RYOYIAZNITET.
2Lk
Z721  Set Screw M4 x 4mm x3
'y rRDOUa—

—ar— ’ P e
g%@dg I¢ IR T It




72072 Dogbone 6 x 83mm Gray
21T I+

o
(

72148a Brake Plate
AV oV

72148b Brake Cam Shaft
TU—FNLY%T+

A553 Dogbone 6 x 57mm Black
ZAAITI%T - (R)

A844  Fiber Brake Disk
TL—FF120

=

2282  Step Screw M3 x 14mm
TRRFYITRY

Z581  TP.Flat Head Screw M3 x 18mm
U35 SvEVT RY

H.ﬁ?@g

x1

x 2

x1

x1

x1

x2

x4

15

=\
n/Cu\ﬂ
=t

||

' =\ A37@
@

o

_72148b
| DL 72148

)
]

2162

B

- A884 '
o &




Make two front shocks. 2@B0D20Y Y3 vIEEDZET,

6818 #1

Not used

6151 Shock Oil (50 wt.) x1 in this kit
6888 V3w IAA I (Jepan Part #) [-1::[92- 38}

WV

6788  Spring 13x57 x 1.1mm x 9 Blue x2
2TUVT (TI-)

6816  Silicone O-Ring S10 x2
Y2IVO-UIYT

Caution!

Move the shaft

up and down slowly

to remove bubbles.

Wo<DER Y
6819  Silicon O-Ring P-3 (Red) x4 zZEHLTESRZE
JIV0-UVT P-3 BRNTTEL,

]

= =
6872  Shock Shaft 3 x 46.5mm x2
PEPSE P

6 A133

L

72100 Shock Cap 127x 0.8 mm x2

PEPFES ] A4730O \
A473@ ®
@ A4730Q

A133 Ball 3 x 5.8 x 6mm Black x4
R=JL (B
6788 \
P Blue
| = T
7242 E Clip E2 (Silver) x 4
EUVT (RE)
A133

Z568  TP.Binder Head Screw M3 x 12mm x 4
NAYERYEIT RY

2568

[TiZZZL X7

(PR

—a——p




Make two rear shocks. 2@DJVY3vIEEDET.

OPEN BHG C

Not used
= in this kit
REC=EBLET, ﬁmgm\ 6818 #1
A546 /°'° A546
N
par3@ 6819
6151  Shock Oil (50 wt.) x1
6888 3w OAA I Wapan Part#) xz
Sk
Ad73@
6796 Spring 13 x 70 x 1.1mm Black x 2
27027 (R

O 72100
6816  Silicone O-Ring S10 x2
Y)avo-uvy
Caution!
Move the shaft
up and down slowly
6819  Silicon O-Ring P-3 (Red) x4 to remove bubbles.
Y1)3Y0-UvT P3 Wo<KNERFY
EHHLTRLE
BATFEL,
= CHIERIERSE)
6876  Shock Shaft 3 x 54.5mm x2

YayDOy»Ik

72100 Shock Cap 12 x 0.8 mm x2
VERIZE S B4

A133  Ball 3 x 5.8 x 6mm Black x4
m—=JjL (R)

Z242 E Clip E2 (Silver) x4
EUVYT (RE)

Z568  TP.Binder Head Screw M3 x 12mm x 4
NAYEIYEYT RY

H.ﬁ%@




6154  Nylon Strap 3.5 x 150mm x2
FTAOVRLSyT

72150 Exhaust Manifold x1
VImR—=)LE

A249 Ball M2 x 3.8 x 4.5mm x1
R=J

A801  Flywheel Assembly x1
D2SARA =)L

A804a Collet 7 x 5mm (Brass) x1
by Ee)

A804b Washer 7 x 12x 0.8mm Black x 1
Dyyv—

A805 Pilot Shaft M5 x1
A gu A o2 vl o

A812  Clutch Bell 12 Tooth x1
DS vFNIL

A860a Air Cleaner Boot x1
IP=-DU=F=T=-Y

A860b Air Filter x1
IP=0U—=F=-ARIY

A863 Engine Mount x2

IVIURIVE

A868 Tuned Pipe (Composite Nylon)x 1
Fa-YEVIS— (D5

A875 Exhaust Gasket x1
IFI-2RFART Y+
A885a Racing Clutch Shoe x2

DS5yFYa—

‘A885b Racing Clutch Spring
DSyFRIUVYT

A949  Silicone Tube 12x 18 x 30mm x 1
SUIAIFI=T

B046  Clutch Needle Bearing 5x 8mm  x 1

DSyFZ—RARPIIT

|

Z509  Button Head Screw M3 x 30mm  x 2
FRRY

T

Z517  Binder Head Screw M3 x 8mm x 1
AR RY

I.

N

543 Cap Head Screw M3 x 10mm x4
TRy

Fry

T

Z568  TP.Binder Head Screw M3 x 12mm x1

NAYVEBYEIT R

N
D
©
&

Washer M5 x 10 x 0.5mm x2
DJyIe—

H-ﬁ?‘@g

A805

Use a .12 or .15 size glow fuel engine.
1291 DTV IV ZBRBULTTRE.

Note direction.
o BEITIR!

\

Asssb & v AN
A804a g X ' )
xw;/\j \
Hook to other end
Py RARIDEBRICRNT TS,
EaLe
Apply removable BTN,
thread lock.

® YOy IRENMITET,

s
1

Cut

,H%—ll» @

6154

ﬁﬂ @ 7 rUTTaN,

Apply removable
thread lock.
RIOY IR ENITET,

[T YT

(=R




Z517  Binder Head Screw M3 x 8mm x4
NAYRERY

Z578  TP.Flat Head Screw M3 x 12mm x1

Y5 SvEYT XY

thread lock.

' Apply removable
® 20y ORENTET.

E ' Adjust so gears mesh smoothly.
7578 @ HIE ZALA—XCEBRICUTTFELN,

Z568  TP.Binder Head Screw M3 x 12mm  x1
NAYERYEIT RY

Z569  TP. Binder Head Screw M3 x 15mm x 1
NNMYESYEYT RY

Z578  TP.Flat Head Screw M3 x 12mm x1
U35 9vEYT RY

—a— [
ﬁ%‘@g 19 INPZ RN




T

2517
EPLES

|

Z568
NAYEIYEYT RY

|

Z569
NAYERIYEYT RY

I

Z578
Y5 FvEVT RS

e

Binder Head Screw M3 x 8mm x 2
TP. Binder Head Screw M3 x 12mm x 3
TP. Binder Head Screw M3 x 15mm  x 2

TP. Flat Head Screu)tMS x 12mm x7

e
. S
E Z578
S
e 2578 §
S H =
S| 2578
S
Connect radio gear prior to
installation to check for proper
operation. Make sure servos
and trim settings are centered.
Za-hSLICUERBICLET.,
o Throttle Servo
Make sure the servo size is as shown. 20w FLY—m
o Y—RIETHOTEDOMZERL T TEL). .
46~51 iy
~51mm 1 =
Receiver \'53/19

2-1/16"~2-1/4"

O
O Q

|

SiEt

J Battery Pack
2N ACE VAT

Receiver Switch
SESB2I YT

Transmitter
XS

Steering Servo
2FPUITY—R

20



|

93317 Turnbuckle 4-40 x 34mm
=Ny DI

Plastic
I52F D

C

A396a Saver Spring
e-N=-2TUVT

Z125 BallCup
m=IFrvT

i

Z136  Ball End 4-40 (Black)
R—IL(R)

T

Z561  TP.Flanged Screw M3 x 10mm
BYEVTISIIRY

6163  Servo Tape 20 x 100mm
aalliv

6228  Nylon Strap 7 x 250mm
FTAOYR+SvT

-——-ggz;g

x1

x2

x1

x9

x1

x1

Py

Note direction
.*@éEEE!

| # 54.5mm |
Approximately 2-1/8"

A396 @ (23)
Airtronics/ HPI/ Sanwa/ KO/ JR
vy

A396 © (24)
Hitec
N Fwvo

A396 @ (25)

Futaba
25\

93317
%QE%% 7125 &
e

[T 2T

IR Tt



Z150 Antenna Pipe and Cap Set
PUYTFIAT FevTd

L

6122  Body Pin (Medium)
2Ty IEY

H-ﬁ?@g

x1

S

{] Z150b

Z150a

1)
4(( =

W ~%e, —

(T 2T

INPZ RN



72525

50474

Z568

50474 Silicone

72144 Brake Rod M2 x 80mm Black

Racing Fuel Tank 75cc x1
HAZZY oY

Silicone Tube Gray (Fuel Line) x1
YYIYFa-7 dyL/—

TP. Binder Head Screw M3 x 12mm x 2
NAYEIYEIT RY

YU3IVFa

Ju—*0vFk

A396b Saver Spring 14mm

A896

Z517

Z561

—N-2TUVT

Throttle Linkage
Uy—-vow k

Binder Head Screw M3 x 8mm

AU ERY

TP. Flanged Screw M3 x 10mm

BYEVTISYIRY

H-ﬁ?\_@z@

TubejGray (Fuel Line) x1

x1

x1

x1

x1

Cut fuel line to lengths shown.
HORECICYUDIYFa—T&ENY FUET,

x2 x 1
50474 115mm length fuel line 8 mm
) 7568 ,
Use for step
RON—ITERLET.
72525
Use fuel line for exhaust to fuel tank
return and for fuel tank to carb.
RIS—DEIVD RUIVINSFvIUI—ETE
B<OICHABLET.
st )
/ o
o) A896 2
L L 19mm _‘
730 23/32"
e g
50474 A3960
8mm length fuel line
i 2517
(for b-rake linkage) A396b
8MMICAY kLTS %
YYIVFa-TEENET.

72144

~N

A396 @ (23)

Airtronics/ HPI/

Sanwa/ KO/ JR
90

_

A396 @ (24)

Hitec
NFvD

A396 @ (25)

Futaba
I8N

See page 26 for linkage setup.

26 R=YEBRUTFEL.

No brake drag at neutral.
Za—k3LTRIL—F1
WHSRVRICUETY.

23

(T 2T

NPT



2196  MT Mesh Wheel (Black)
MTXy a1t =)L (TS5vD)

4452  Bow Tie M2 Compound Tire
MTROZAM2IVINDY RIA ¥

O

6125 Washer 4.8 x 14mm
DyIe—

Inner foam already in tires. Do not throw away!
A IF=2AMIIAD

Z264 Pin2x 10mm
i

Z684  Flange Lock Nut M4 x4
25VvFrravFyk

Apply a bead of super
glue all the way around
the tire and wheel.

H1PERAL—ILDREIC
B EERERLAHET,

* Install pin and hex adapter on both sides
ARlEBICHIITET,

* Install pin and hex adapter on both sides
BREBICHEITEY.

2684




) — Nitro engines must have good air circulation!
Cut out the areas shown to let cooling air inside the car.

6122  Body Pin (Medi 8
oy Fin(eiim) . BREBIET.

Cut out for cooling.
*IYIVEROT A, Note: See body instructions for
Z214  Button Head Screw M3 x 8mm x2
FRRY

O

2653 NutM3 x2
Fyk

Bé;ﬁggﬁ&nw F decal placement.

FA-IRBRT+ —( YRS DV3VER

X\ Make 13/64" holes (5mm).
4 RFA—IIYE5MM R

= = N
= e S o seofes

M‘ H‘ D1 IRIEEDY +
(] (e B4

b [

See "Painting Tips" sheet
for complete painting 2214E
instructions. ¥
RA Y FRIBEIR

Cut out for tuned pipe.
VIS-HOOMBEAY FUEY,

Make 118" holes (3mm)
/3 mmONERITEY,

g% Front
J0vk

) PN (o] Yi 1M Short Wheelbase Setup (Quick Steering) ~3— i —UN=2ty FPyJ
Install 4 body pins under body Rotate rear suspension arms as shown.
to obtain desired height. Put TRORCY 2P - LENERDTERZLT,
on body and secure with 4 Reattach rear zgriihts. Note: Left & Right!
Py TSA ME—EHLET,

more body pins.
BHCEDEBTRT 1 —OBSERHBELET,

‘73&

Mount shocks on the
rear shock tower.
Y3y DEY3IVvIVIY FOERRNDS

mOfFFET.
Note direction of arms!
—i Iﬁ?@g *Y2P— AOREICER | (TR 2T
IR




Linkage Setup

Make adjustments with the engine off!

09IV IT=I1y L Py T
IYYYRIEDERET LY RUTFEL,

Za-k30tey Py T

Neutral Setting

With Engine Off:

1. Turn on transmitter.

2. Turn on receiver.

3. Center throttle trims.

4. Adjust @) sothereis a
1mm carb opening.

5. Adjust @) so carburetor never
closes to less than 1mm.

6. Adjust @ so brake does not drag

at neutral.

Setting Full Throttle

With Engine Off:
1. Pull full throttle.
2. Make sure the carburetor is open.

Setting Full Brake

With Engine Off:

1. Push trigger to the full brake
position.

2. try pushing the car to make
sure the brake works.

H-ﬁ?@%

1 XBMOZ A v FEONICLET,

2 BEEOR v FEONICUET.

3.20v FILD R LAZEDIMIEIC
LTHEFT.

4 FvIJUA—0O0N 1 mmIZED
W@ zmELET,

Neutral Position
Za—-kILonR

Neutral Adjustment
Adjust the brake so that the model rolls easily at neutral throttle (with the
transmitter and receiver ON). Use the plastic brake adjustment knob to adjust
the brake so that there is a small gap between the spring and brake arm at
neutral throttle. Roll the model back and forth to make sure the brake is not
dragging. The model should roll about 5 feet if you give it a firm push.

TU—FB8

TU—FRBEITDIEZRIUTERERDRT v FEONICLTOST > TESL,
Za—rIUEIER, TU—FP—LERTYVTOMICDUBMERITTTRE.
Za—F3NUTRIU—FD BDSBRVRICUET,

2)LR0v by Py T

2Oty ~
1.20v BV U H—-Z288(0EIC Servo movement
LEY. at full throttle.
s Y—R2~O0-2
2. F 9 TUY-0ONRMICRDINE
®RBLEY, EAfE

B<OZEMRBLEY.,
Full Throttle
Position.
S SHOME
(G
2
Ju—F2y rPvT
TU—-FHOEY ~
1.20y RV U A-ETU-FH8IC
L&Y,
2. WEFTHLUTHT, Ju—FH<
BEMELETY,
1mm :
||y Linkage movement Full Brake
i\ \atfull brake. Position
2NTU—F6 pAVEE Y |

No brake drag at neutral.
Za—k3ILTRTU—F1

%

m T Brake adjustment dial

® HHSEVMRICUET, p— TU—FEEYVI
2 Y LZZ7, 2 /2
6 (=AY



Starting for the First Time
Turn On Radio

JBRDOANTS

Let's get ready! First, read the instructions

for your radio completely. If you lose control

due to radio problems it will damage the car and
motor. Install fresh batteries in transmitter and
receiver pack. Extend radio and receiver antennas.
ET (TVIVEE) 133

REN, SBROBBETPYTTEBEL, 21 v FEANTFEL.
FoTUS—1f P+ RUVIRE (RO—-OHE) ICB>TNSH
BBLTFAL,

Fuel Filling 4

Let's fill up the fuel tank. Make sure you buy

good quality fuel designed specifically for R/C cars.
Low priced fuel has less lubrication and less cooling
ability. New engines are the easiest to damage from
low quality fuel!

SRHIVIYVDRRBEBEIBHAH T,

Z= FILORBEHODIE LMD TFELN,

NOTE: I%&

Never use fuel near a heat source or near
open flames!

MBSSIUENREL DT, REDBIHIOEEEBFTD
BBIBRIITEL,

Priming Carb 73-7

It's time to force the fuel through the fuel lines
to the carburetor. Watch the bubbles in the
fuel tubing while priming to see when fuel
reaches the carburetor.

NOTE: IR

Do not over-prime MEOADRIZTEA—/\—F 3—2
the carb. Doing so will &&0. TYIVNBEALZLA.

flood the carburetor!

Starting Engine IYIYDiEH)

1. Switch on transmitter.

2. Switch on receiver.

3. Make sure servos function properly.

4. Check the range of radio by
walking away from car.

-

Always *

1. BEREONCLET, turn on.
gy transmitter
2. BEMEONICLEY, first!
3. kv TUS—HPA R . After the transmitter is on,
VI RBICE T ONE LT, turn on the receiver.

DIEBUT FEL. BEWZEONICLET,

1. Fill tank with high quality RIC car glow fuel.
2. Close cap securely after filling.

1.1 5~3 0% BEOJO-IY YV SEAMNECERETEL.
2. MEDVODF v v TRRF>TNSIOWBLTFEL,

1. Cover Exhaust Outlet (Careful, it will be hot if restarting). ( {"\—\
Wear gloves to protect your hand from heat and fuel. \

2. "Turn Over" engine by pulling on recoil starter, or by L /

placing on starter box until fuel reaches the carburetor. ’

1.FAFZEL, VIS-HOEHFXXXT. N
2. TWVRD—F—PR9—5—Ry D2ZEAL. TVIVEISIFIITEE, 2N )
MEEFIUY-ETEDET, g

Raise the car so that wheels are not touching the
ground. Attach glow plug heater and pull recoil
starter several times quickly. Don't pull the cord
all of the way out!

REMDOZ0 Y FIL R AZIIVEETTBEZTE, TYIUN
BMLPTBDET.

NOTE: &

High RPM during the break-in period

and/or pulling the recoil starter cord beyond

10" or 25cm can damage the engine.
TNRE—-5—DI—FRB, 26 cmiXE3IESXTERATS
BENBOEIOTTER FEL .

1. Attach glow plug heater.

2. Pull recoil starter using quick, short strokes.

3. Open throttle valve halfway.

Don't pull more
than 10" or 25cm.

3-®ZREIT
@ 25cmH'ERTY,

1. 7=29—=D0—-FETISTICOREZT.
2. TWRH—-H—EZ|18EY,
3. 20w FLVEPR LT TRHERESEET.

EE
IP=DV—=F—=275-H0.,
RFP-BEOBHEBOIDOIC
RICBRIDRRLEY.

NOTE:

Make sure there are no obstructions
blocking the muffier, air cleaner,

or rotating parts (spur gear, clutch
bell, etc.).

Over-Primed FA—/\—F3—72

If there is too much fuel inside the cylinder the
engine will not start; this is called "over-primed".
To fix this problem, follow these instructions.
IVIVOPICMBEXDCHAECRE. TVIVHNRI—+
LEBA. TNEA-N—F3—DEBLET., ROFIET.
A=N—Fa—-DE@LEY,

NOTE: I&

Make sure that the opening to the cylinder is pointed
away from you or anyone else. Be careful, fuel will spray
out from the cylinder!

BODACHBLDDSEWRICHSZEDNI TOSMHBHTFEL.
MBI =AY FRSREHLETOTEBEIFIIBRINTTEL,

Stopping Engine T>IYmithHF

We recommend driving the car until
the tank is empty.

Here are two other ways to stop the engine:
1. Cover air cleaner intake with your finger.
2. Stop fuel supply by pinching the fuel lines.

NOTE: &

Be careful when stopping engine! Do not

touch engine or muffler, they may be very hot.
IVIVRBRICBE>TNEIDTFERNIZNT RS,

H%

1. Remove glow plug from the engine using
a glow plug wrench.
2. Pull recoil starter until all of the fuel is

removed from the cylinder. Wipe any fuel ( Caution!
spills immediately. Avoid contact with skin Be careful of fuel
or eyes. @ spraying out of

1. 759U YFTISTERIUET, die cylinded

2. TNWRD ==& IF =Ny EDSRENER<EDET IVIVANS
AENSIEEY, RELCMBRBY ICHENTHNTTEL, REHDIMBEIC
BRRICREDDD SRVMRIC+HDEBUTTE. BEDITTFE.

1. Run until fuel is depleted. We recommend wearing rubber gloves

to protect hands from fuel.
® susaLcral.

or
2. Restrict airflow to engine.

1PN B BIETESED.

2IP-D)—F—&IEL, =
R@71-INFa1-TEDFD, SIS
SRS
SR J
N

e

27 e



Engine Break-In and Tuning I9YOT—D1 Y i

Use this page as a guide for breaking in your engine. Each manufacturer HEAICEITYYVICHBOIURBEBICHEC THTF>TTREL,
has different requirements, so follow your engine's instruction manual.

Break-In Your Engine B

Perform the following static break-in to prevent damage to your new engine.
1. Choose a well ventilated outdoor area free from dust and set the car on
top of a box so that all the wheels are off the ground.
2. Fill fuel tank and start engine (see page 27).
3. Let engine idle until it runs out of fuel. When the engine stops, allow it to
cool then repeat step #2 one more time.
4. Fill fuel tank and run the car slowly, checking that the steering and
throttle work correctly. Stay in the low and midrange speeds.
NEVER use full throttle during break-in. Repeat this process for
3 to 4 tanks, allowing engine to cool down before refueling.
IVIVOTU—=D14Y (BSLEE)
IYIVONIHBICONTIE, BERICEIIVIVIC
{IMOEIREABICE L TIT>TFEL. (f

Keep the wheels off the ground during static break-in!
1 EE9P' BUOERBICRBILICECERETIVIYVEBBSE, P RUYITRET, *BEIL P FOVEREBICR3LSCAICESTRSL.
MBZE2HVIRTYIVEBLTFEL, *2)LZ20Y FVICUBRNTTFEN, TYIVNRRTIBNNEDET.

2 RICWHDEEFTUBRD'EREZE 35008, TU—D1 VEHFTNET.

Important Z/E !!

+ T o Turning the needle CCW makes the mixture more RICH (more fuel, less air)
The engine should always emit light whitish blue EOEICOTE (REHEY) MENEEVEY,
Smoke at full throttle. It thees & no smoke, Turning the needle CW makes the mixture more LEAN (less fuel, more air)
. . . urni xtu uel, il
the engine is set too lean, and could easily be BORCETE (G3E010) WEDHSEOET,

damaged. During break-in, it is normal for
fuel to spit out of the exhaust pipe.

—— RILSBE, BOEORINRMEZONERTY,
BB RS T EC : % § { -:
IVIVERASE SBNIEOET, @

/ /

(A) Needle valve starting position: (B) Low top end, slow response:
Adjust needle valve according to your engine's Turn 2 clicks clockwise (close).
break-in instructions. Continue 2 clicks at a time until
R p—— response is sharp and speeds are higher.
HEBICRBIYYVICHED ZE_"\ EL‘I:HEL\B%
IRIREEEBICH L TH > TREL), 2 IVTLEMDAATNEZXT.
' Adjust so idle does not slow down when (
® brakes are applied. Use removable thread
lock to prevent screw from vibrating out. Ll
=,
Idle adjuster screw.
(C) Rough at full throttle: (D) Adjusting idle:
Turn 1/4 counterclockwise (open). Turning clockwise increases idle RPM.
Continue 1/4 turn at a time until full throttle Counterclockwise decreases RPM.
is smooth and responsive. PA RUITEBEBRY
W = =[— * —— FILOBEDED>TH ST > TR,
?;b“;;CLII;;)b'Clth)%DL_E%B% *HCEIE@EN LN, ECATEQIELTHOET.

Tuning After Bre TL—D4 VBB
1. Set needle valve to starting position (A).
2. Fill fuel tank and start engine (see page 27). Important EE !
3. Run car to test the throttle response.
4. If throttle response is sluggish and top speeds are slow, close needle valve in graduations (B). Air Filter Maintenance
If response is good, but at top speed the engine runs rough, open needle valve (C).
5. After needle valve tuning is complete, adjust the idle screw (D) until idle is smooth. (After every § tanks)
NOTE: The engine should emit exhaust smoke at full speed. If there is no smoke, the 1. Remove and rinse filter *
engine is too lean and could easily be damaged. with fuel to remove dirt.
1. Z-FILVEMEREICLEY. (A) 2. Apply air filter oil
2. IVIVEBILET., QTN-ISR) and replace.
3. MDRYWKVESEBDST R SLUEY, TIP—DY—F—DOAVFFIZ
4. IENEL . DEHEO LA DR BSIRIEE BBHIC, *BEBICRTP—2U—F—IC '
SHBICTYYYHUEEVZSICRDIBESIINEBHRWS/ZDRIC FANDTNTNES =
T-FLESIBLET. GIUKBIVYVICHEORRBARICECTHT>TREL. ) %n’C?—ST"BﬁH’CS&EC\?(
’ (4 & =3
ETE KoOTEALET. L/
Z-RLBEE. BLVEOESAZANHIONBRTT . BULVEN TR MBI ET
IYVIYVERRSEIBNOEOET,

——a——— 28 [



Troubleshooting

Problem

Engine does not start

2N —T1 I8

Possible Causes

Fuel tank is empty or throttle valve is not primed.

Solution

Fill fuel tank with fuel and prime throttle.

Bad glow plug or dead plug booster battery.

Replace glow plug and recharge or replace battery.

Fuel lines, air cleaner, or muffler is clogged.

Clean or replace clogged part(s).

Engine is flooded due to over-priming.

Remove glow plug and discharge fuel. Also, test the
glow plug. Replace the glow plug if it is defective.

Throttle valve not adjusted properly.

Set idle and needle valve to standard starting position.

Servo linkage not adjusted properly.

Move servo to neutral then readjust.

Engine starts but then
stalls

Fuel tank is empty.

Fill fuel tank with fuel.

Fuel lines, air cleaner, or muffler is clogged.

Clean or replace clogged part(s).

Throttle valve not adjusted properly.

Readjust idle and needle valve to 2-1/2 turn out.

Engine is overheated.

Allow engine to thoroughly cool down and open needle
valve 2 to 3 clicks.

Limited reaction and response
from engine or poor performance

Needle valve not adjusted properly.

Readjust needle valve to 2-1/2 turn out.

Low fuel pressure from muffler.

Properly install pressure line from muffler to fuel tank.

Truck is hard to control

Weak transmitter and/or receiver batteries.

Recharge or replace batteries.

Low reception from radio antennas.

Fully extend transmitter and receiver antennas.

Servo linkage not adjusted properly.

Move servo to neutral then readjust.

Melted clutch shoes

Brake is dragging during running.

Set brake so car rolls freely at neutral throttle.

BNDEAEELTS

IVIVBDHEIRN

BEDATUVEL, BEOTYIVETRTUVEL,

MBI VDOICMBEAN, TYIYVETMEERD. (Fa—2)

T3SI0NTNS. T57E— FEBENmH> TS,

TSTERRYD. BREHRICZRTD.

WD )LD —DEEE O TS,
g, IPDI=F—, ¥I5-ADEN

WED 1LY —DiEkR. RRETS, TPD)—F—,
VIS — RO

A=N=F a0 (Fa-ODLIE)

TSTEAVIY I VADBBERICUTHSBRY -+
I37MNTNVRNDEBF T v

FrIUE-OMBFRR

Z=FRILNIVT, PA BUYTIRER I E OB EICRY

Y=—RUIT-IDREFT

Y—MEZ2—FIMCUTHS, BEUVT—-IZODEY

IYIVIEHD DD
I<ICIEED.

WRINE > D ISR > TLRLY

MBIV OIIMBEAND

WMEFa-T, ITPOV-F—, ¥IS5-ADEN

BN, BFE > TNDIBDDIWER

20y FILNIVT DFEETE

20y RIVSIVTRUPA Bl Z— FILOEE

IVIVOA-N—E—k

IVIVHNBABDER>THS—FILZE2~3IVRITE
A=k

IVIINDIFERELDSRRN)

20w BIVISIVT Z— BILISIVT OWBF R

TRV EROBEOECRUTHSBERS—+

NIS5-D50TLy Y v—1MEWES

MBIV ODSDTVY YV e—Fa—=TD50AEDRD DT
WBH 2 Fa—=TICARDBENTLVEND

X(EH. BESRO/NNYTU-FRE

Ny T ) —DOTH|RISFTTR

EHE\E S DEHIEL) BROBEREIRLIEL) RERRUSEBROP 7T ERSCHIELYT
P—RU VY~ IOWEFR P—REZ2— FSLCLTHSHBLEL
= : = E m— —a—F3)L (P1EUVD) ORBTTL—F1F
DSyFMBIITLEDS RO~ TEMESEERO TS, RN I

H-ﬁ?@%

29




AB96. 2561 []
A473 Cﬁ /b %; Z150
A396 -

Zsﬁai
2517 S
72144 @As%
2904 Z561
& 2 e
2960 299 __
2950 1 72013d
72100 400
v ® 2242
70 o:l A456
2568 (2} &
o | \ Zf
BE1E et 546/ A544
@
V@
6819
A473/ A546
A133
o \A473
A396 7568
S ame
A396 ®
S §Z136
7125 e
2!
iR © 2396
e zmg =
A396
zzezﬁ e
n AT S
2282 2125 —
:
amm 7200
7200
® A460 2543
B022 8030 o2
» S 7036 © . AOT1
AB38 2136 il‘ S
At60 7 %Q\ i %Z 8 ke
1 80814
2543
2171, ONSERS. 22242
& N 2 7242
37242 oo

—ar— e
%@g 30 kae =2~



50474
jAg«zs
A249
ABOS ey ~N.
- i [\0 X )2 N\ 2500
| RO
s % % 2578
MEN 263\4 \\\@%\ b Q Ag63 | 2569 %
¢ ot/ A885
2517 A812 e
& 2282
el

AS53
i 21 /

\ BO3 @

N

—1@(@&“; 264 W

- 8072 %
72236 \ Q
6\\%\\’
72236 2721 Q@\J N
\iﬁi‘
7 2694
z7218 %’éﬁf\/ A182

72231 8022 . A401

@07 2136 0~ soz
/ Nep g\\@ 6
72027 & o A4301
'Uvjl\b

z125 \&\ L%\\st i
AO71 < = vy » 84> J 72171 Sy

2125

NG |
8 Bzss 2578 f’s' i
526
.!1 zs%s ! | Q-
i1

Z581

e 31 JEES



Parts List

Part #

2196
4452
6122
6125
6151
6154
6163
6228
6282
6284
6788
6796
6816
6818
6819
6823
6872
6876
7171
50474
72001
72013
72015
72072
72100
72107
72144
72148
72150
72157
72171
72231
72234
72235
72236
72525
73902
76822
80816
80817
80818
93317
A071
A133
A182
A225
A249
A346
A347
A396
A401
A431
A456
A460
A473
A475
A544
A546
A553
A558
AS559
A801
A804
AB05
A812
A838
AB44
A850
AB55
A860
AB63
AB68
AB75
AB8S
AB96
A949
B022
B030
B046
B072
2125
2136
Z150
*27156
2162

% Use Z156 Gray Differential Lube when you run out of MIP Lube.

Qty

c)_‘wm_._x_;q\_;NA_._;_Ag._._._._;_‘NNNN_.N_‘_;.A_;A.A_;;;_;AANNNNN_;A_;_._;_._x_;_.A_;.;N_;_\.ANN_;_.NNmU\_;q)NNNNN_aa_nAaNN

-
FS

aaan

Name

MT Mesh Wheel (Black)

Bow Tie M2 Compound Tire

Body Pin (Medium)

Super Star Washer Set

Silicone Shock Oil #500

Nylon Strap (3.5 x 150mm/Black)

Servo Tape 20 x 100mm (5pcs.)

Nylon Reusable Battery Strap

Shaft 3 x 42mm

Shaft 3 x 30mm

Spring 13 x 57 x 1.2mm 9.5 Coils (Blue/Firm)
Spring 70 x 14 x 1.1mm (Black/Medium)
Silicone O-Ring $10

10mm Pistons Teflon Set (2Set)

Silicon O-Ring P-3 (Red)

Silicone O-Ring 4.5 x 6.6mm (Red)
Shock Shaft 3 x 47mm (Stainless Steel)
Shock Shaft 3 x 55mm (Stainless Steel)
Nitro MT-1 Racer Truck Body

Silicone Tube 2 x 5 x 300mm

Pilot Shaft 4 x 30mm

Mip Cvd Rebuild Kit

Thread Lock (Mip)

Dogbone 6 x 83mm (Center Front)
Shock Cap 12 x 0.8mm (Silver/Grooved)
Cup Joint 5 x 10 x 16mm

Linkage Set

Brake Cam Shaft/Plate Set

Exhaust Manifold

Arm Brace Set

S.S. Hinge Pin Set W/ Rear Arm Brace
Center Shaft 11 x 55mm

Traction Control Gear Hub 9 x 33mm
Traction Control Clutch Hub 5 x 33mm
Traction Control Nut And Spacer Set
Racing Fuel Tank 75cc

Heavy Duty Main Chassis (7075 Aluminum)
Spur Gear 52 Tooth (1M) (Nitro MT 2 Speed)
Mip Shiny Cvd Bones

Mip Cvd Axle Front

Mip Cvd Axle Rear

Turnbuckle 4-40 x 3dmm

Turnbuckle 61mm

Ball 5.8 x 6mm

Servo Saver Nut Set (With Spring)
Traction Control Washer (24 x 33mm)
Ball M2 x 3.8 x 4.5mm

Suspension Mount /Shock Tower Set
Gear Box Set

Servo Saver Set

Rear Hub Set

Diff Case

Suspension Arm Set

Upright Set

Shock Parts/Upper Arm Set (2 Sets)
Upper Deck Set

Shock Body Set (62-87mm)

Shock Body Set (70-103mm)
Dogbones 6 x 57mm

Differential Shaft

Gear Shaft 5 x 37mm

Fly Wheel

Collet 7 x 5Smm

Pilot Shaft M5

Clutch Bell 12 Tooth (1M)

Flange Pipe 3 x 4.5 x 5.5mm

Fiber Brake Disk

Diff Bevel Gear Set

Diff Final Gear Set (P1 x 38T/P1 x 13T)
Air Cleaner Set

Engine Mount (HPI, OS)

Tuned Pipe (Composite Nylon)

Exhaust Gasket

Nitro Racing Clutch

Throttle Linkage Set

Silicone Exhaust Coupling 12 x 18 x 30mm
Ball Bearing 5 x 11 x 4mm (2pcs.)

Ball Bearing 10 x 15 x 4mm (2pcs.)
Clutch Needle Bearing 5 x 8mm

Metal Bushing 5 x 11 x 4mm

Ball Cup (14pcs.)

Ball End 4-40 (Black)

Antenna Pipe Set

Gray Differential Lube (For Diff Small Balls)
Heavy Weight Grease (Gear Diff)

H‘;@g

Retail Price

7.50
18.00
2.00
2.00
4.00
2.00
4.00
2.00
5.00
4.00
5.00
3.50
2.00
4.00
1.50
2.00
3.50
3.50
24.00
6.00
4.00
7.00
2.00
5.00
3.00
7.00
4.00
5.00
7.00
2.00
16.00
5.00
9.00
9.00
3.00
15.00
42.00
4.00
19.00
12.00
10.00
3.00
7.00
4.00
3.00
3.00
5.00
7.00
6.00
5.00
5.00
5.00
5.00
5.00
7.00
9.00
3.50
3.50
5.50
5.00
5.00
8.50
2.00
3.50
6.00
3.50
14.00
5.00
5.00
3.50
4.00
10.00
2.50
15.00
3.00
3.00
14.00
15.00
5.80
1.50
5.00
3.00
1.00
2.50
4.00

32

Part #

2214
2242
2251
2264
2282
Z509
Z517
7526
2543
7561
2568
2569
Z578
Z581
2653
2684
7694
Z721
Z903
2904
Z950
Z960

! Recommended spares for your toolbox are highlighted!

10
10
10
10
6

4

10

4
1
1
1
1

Name

Button Head Screw M3 x 8mm

E Clip E2mm

Spring Pin 1.5 x 8mm

Pin 2 x 10mm Silver

Step Screw M3 x 14mm

Button Head Screw M3 x 30mm
Binder Head Screw M3 x 8mm

Flat Head Screw M3 x 8mm

Cap Head Screw M3 x 10mm

TP. Flanged Screw M3 x 10mm

TP. Binder Head Screw M3 x 12mm
TP. Binder Head Screw M3 x 15mm
TP. Flat Head Screw M3 x 12mm Black
TP. Flat Head Screw M3 x 18mm
Nut M3

Flange Lock Nut M4

Washer M5 x 10 x 0.5mm Silver
Set Screw M4 x 4mm

Allen Wrench 2.5mm (Silver)

Allen Wrench 2.0mm

Cross Wrench (Small)

Turnbuckle Wrench

Retail Price

1.00
1.00
1.50
1.50
2.00
2.00
1.50
1.00
1.50
2.00
1.00
1.00
1.00
1.00
1.00
2.50
1.00
2.00
1.00
1.00
2.00
2.00

Set Parts

72230
80814
80815
AT73
A775

NN -

Slipper Clutch Set

Mip Shiny Cvds Front

Mip Shiny Cvds Rear

HPI Sport Shock Set (62 - 87 Front)
HPI Sport Shock Set (70 - 103 Rear)

33.00
38.00
38.00
20.00
20.00

Option Parts

1600
1605
1610
1634
1703
1905
1908
2135
2140
2160
2165
2180
2181
2185
2195
2197
4450
4455
6784
6786
6794
6798
72082
72083
72094
73017
A209
A723
A725
A811
A813
A856
A857
A912
A920
A925
A926
A928
A958

B AL A AN DDA Aaad NN aaaNRNNNNNNNNNNNNNNNNNN - - oo

Nitro Star 15SS Engine 220.00
Nitro Star 15 Engine 135.00
Nitro Star 15SC (Slide Carb. No Pull Starter) 220.00
Carburetor (Complete) (5.5mm) 53.00
Heat Sink Head For Nitro Star 15 Purple 45.00
Nitro Star Pro 12R SC 240.00
Nitro Star Pro 12R RC Pull Start 280.00
Super Star MT Wheels White (Deep Offset) 8.50
Super Star MT Wheels Black (Deep Offset) 8.50
Super Star MT Wheels Chrome (Deep Offset) 9.50
Super Star MT Wheels Gold (Deep Offset) 9.50
S/S MT Wheels White 8.50
S/S MT Wheels Black 8.50
S/S MT Wheels Chrome 9.50
MT Mesh Wheel (White) 7.50
MT Mesh Wheel (Chrome) 9.50
Truck V Groove Tire Pro Compound 2.2 17.99
Dirt Hawg M2 Compound Tire 18.00
Spring 13 x 57 x 1.1mm 10 Coils (Yellow/Soft) 5.00
Spring 13 x 57 x 1.1mm 9 Coils (Black Medium) 3.50
Spring 13 x 70 x 1.1mm 15 Coils (Yellow/Soft) 5.00
Spring 13 x 70 x 1.1mm 13 Coils (Blue/Firm) 5.00
Universal Dogbone (Center Front) 20.00
Universal Dogbone (Center Rear) 20.00
Titanium Turnbuckle Set (Purple) 39.00
Graphite Upper Deck Set 42.00
Sway Bar Set (All RS4 Except Original Wide RS4) 21.00
HPI Super Shock Set (62 - 87mm Front) 36.00
HPI Super Shock Set (70 - 103mm Rear) 36.00
Clutch Bell 11 Tooth (1M) 6.00
Clutch Bell 13T 6.00
Heavy-Duty 38 Tooth Final Gear (P1 x 38T) 35.00
Heavy-Duty 13 Tooth Final Gear (P1 x 13T) 15.00
2 Speed Transmission (On-Road Only!) 90.00
Heat Sink Engine Mount (15mm) Non-Pull Starter 45.00
Light Weight Flywheel (40mm) For Pull Starter 20.00
Light Weight Flywheel (32mm) Non-Pull Starter 18.00
Oil Catch (Not for Nitro Star Pro Engines) 17.00
Ball Differential Set 38.00
INTR B
IR IC I



L-vvSei-n

ooréze €8210 (vv) £€80-6€V-£€50 6601-€5Z (6V6)

pupbuz ‘030 [ 13 "241ysAqiag uodbor ‘pyonziyg VSN 81926 VD "duinl]
‘8jodul|poMG ‘BALIJ suaaN®) g£-| siiun NSJDWDWDH ‘DiIy-DYORYD| 0Z-ZZ-€ xc\s«;om poup.LIDg | ZEG |
adoung |dH uodor |dH vsn Buiooy |dH
dl-o>*6unpsidy-mmm wod Bunpaidymmm

VIR DNBHILNWIFR "SSENANOMB P-4 A 0O

'sjusuodwos usamjaq Aeyd aonpai 0) papaau 41 asn *

£EOHCe

om] pjing

A

S  ayopdn [pnuoby




